
University of Windsor University of Windsor 

Scholarship at UWindsor Scholarship at UWindsor 

Electronic Theses and Dissertations Theses, Dissertations, and Major Papers 

2012 

Ozone Treatment of Municipal Wastewater Effluent for Oxidation Ozone Treatment of Municipal Wastewater Effluent for Oxidation 

of Emerging Contaminants and Disinfection of Emerging Contaminants and Disinfection 

Saileshkumar Singh 
University of Windsor 

Follow this and additional works at: https://scholar.uwindsor.ca/etd 

Recommended Citation Recommended Citation 
Singh, Saileshkumar, "Ozone Treatment of Municipal Wastewater Effluent for Oxidation of Emerging 
Contaminants and Disinfection" (2012). Electronic Theses and Dissertations. 95. 
[...]
Table 2.32 Transformation of lipid regulators present in MWWE by ozonation 

Compound No. of 

sample 

TOC  or DOC O3 dose O3 dose RL O3 

samples 

Pre ozonated  

effluent 

Post ozonated 

effluent 

% Reduction 

Range  (Median) 

Reference 

  mg/L mg/L mg O3/mg C ng/L ng/L ng/L   

Bezafibrate 1 12  0.2  470 470 0 BH 

 1 12  0.4  470 390 17 BH 

 1 12  0.8  470 10 98 BH 

  7.7 ± 0.5 2     49 HU 

  7.7 ± 0.5 3.5     95 HU 

  7.7 ± 0.5 5     > 99 HU 

 4 4.7 – 6.0  0.36 – 0.55 14 48 – 133  9 - 76 8 – 82   (54) HO 

 4 5.4  0.6 – 0.67 14 55 – 108 <LOQ – 21 81 – 91   ( 88) HO 

 3 4.2 – 4.6  0.77 – 1.16 14 37 – 67 < RL 51 – 89   (81) HO 

  6.9 16.3  ~ 2.4 4 115 4 97 RS 

 3 2.7 – 3.4 2   ( 2 – 402)  47 - 82 KM 

 1 2.7 – 3.4 4   ( 2 – 402)  >99 KM 

 2 5.8 & 7.4 4.6 & 5  20 1500 & 1600  76 – 81  SC 

 1 7 7.5  20 1500  87 SC 

          

Clofibric acid 2 23 5 ~ 0.2 50 120 ± 20 60 50 TN 

 2 23 10/15  50 120 ± 20 < RL > 59 TN 

 1 12  0.2  70 74 - 6 BH 

 1 12  0.4  70 55 21 BH 

 1 12  0.8  70 18 74 BH 

 1 12  1  70 11 84 BH 

 1 12  1.2  70 2 97 BH 

 3 5.4  0.6 – 0.67 3 12 – 44 < RL – 15 50 – 79   (66) HO 

 3 4.2 – 4.6  0.77 – 1.16 3 11 – 18 < RL 8 6 – 86  (86) HO 

 2 2.7 – 3.4 2   ( 2 – 402)  57 - 74 KM 

          

          

          



 

 

 

Table 2.32 continued (Transformation of lipid regulators present in MWWE by ozonation) 

110 

Compound No. of 

sample 

TOC  or DOC O3 dose O3 dose RL O3 

samples 

Pre ozonated  

effluent 

Post ozonated 

effluent 

% Reduction 

Range  (Median) 

Reference 

  mg/L mg/L mg O3/mg C ng/L ng/L ng/L   

Gemfibrozil 2 7.2 2.1 0.3 10 16 – 567  > 94 SN 

 1 5.6 1 0.2  3.5 < 0.25 > 93 DS 

 1 6.84 7 1  16 < 1 > 94 DS 

 3 6.3 – 10.3  0.2  35 – 1600   30 to > 95 WT 

 3 6.3 – 10.3  0.6  35 – 1600   > 95 WT 

  6.9 16.3 ~ 2.4 1 332 15 95 RS 

 4 10.9 – 11.4 5 ~ 0.5 10 > 100 < RL 91 RG1 

 3 6.5 – 8.1  0.6 – 0.8  84 – 155   97 ± 2 RG2 

 3 5.8 – 6.6   0.4 – 0.5   36 – 60   81 ± 0.5 RG2 

 3 4.2 – 5.8   0.2 – 0.3  83 – 191   76 ± 15 RG2 

 1 4.5 – 4.7 2 ~ 0.5 5 9.3 < RL 72 LE1, LE2 

 1 4.1 – 4.4 4 ~ 1 5 43 < RL 94 LE1, LE2 

 1 4.1 – 4.3  8 ~ 2 5 85 < RL 97 LE1, LE2 

          

 

Legends: TOC: Total Organic Carbon  DOC: Dissolved Organic Carbon   O3: Ozone   RL: Reported Limit 

 

Note: For Reference Legends, refer to page 112. 

 

  



 

111 

Table 2.33 Transformation of EDCs present in MWWE by ozonation 

Compound No. of 

sample 

TOC  or DOC O3 dose O3 dose RL O3 

samples 

Pre ozonated  

effluent 

Post ozonated 

effluent 

% Reduction 

Range  (Median) 

Reference 

  mg/L mg/L mg O3/mg C ng/L ng/L ng/L   

Bisphenol-A 4 3.4 – 4.4  3  1.2 – 30  94 – 205  12.2 – 108 47 – 87  NK 

 2 10.3  0.2   50 – 91   62 to 70 WT 

 2 10.3  0.6   50 – 91   > 95 WT 

 2 5.8 & 7.4 4.6 & 5  15 73 & 400 < RL > 87 SC 

17α-ethinylestradiol  7.7 ± 0.5 0.5     63 HU 

 7.7 ± 0.5 1     83 HU 

  7.7 ± 0.5 2     > 97 HU 

 1 7 7.5  0.7 7.4 < RL > 72 SC 

17β-Estradiol  7.7 ± 0.5 0.5     60 HU 

  7.7 ± 0.5 1     82 HU 

  7.7 ± 0.5 2     > 97 HU 

 3 3.4 – 4.4  3  0.015-1.5 1.58 – 2.63 0.15 – 7.8 > 93 to 97 NK 

Estrone (E1) 2 23 5 ~ 0.2 3 15 ± 2 < RL > 80 TN 

  7.7 ± 0.5 0.5     57 HU 

  7.7 ± 0.5 1     84 HU 

  7.7 ± 0.5 2     > 97 HU 

 2 7.2 2.1  1 5.4 – 20  44 SN 

 4 3.4 – 4.4  3  0.027-0.9 16 – 39 0.15 – 7.8 66 – 87 (95) NK 

 1 6.84 7 1  4.3 < 1 > 77 DS 

 1 7.4 5  1.5 1.6 < RL > 50 SC 

 1 7 7.5  1.5 2 < RL > 60 SC 

Estriol 3 3.4 – 4.4  3  0.024-0.6 0.22 – 1.22 0.10 – 0.12 56 to > 77 NK 

 

Legends: TOC: Total Organic Carbon  DOC: Dissolved Organic Carbon   O3: Ozone   RL: Reported Limit 

Note: For Reference Legends, refer to page 112. 

  



 

 

 

Table 2.33 continued (Transformation of EDCs present in MWWE by ozonation) 

112 

Reference Legends: 

 

BH  Bahr et al. (2005) 

DS  Dickenson et al. (2009) 

HO  Hollender et al. (2009) 

HU  Huber et al. (2005) 

KM  Kim and Tanaka (2011) Individual concentration of chemicals not provided. All chemicals were in range of 2 – 402 ng/L. 

LE1  Lee et al. (2012)  (while calculating percentage reduction, values < RL is replaced by half of RL values) 

LE2  Lee (2010) 

NK  Nakada et al. (2007) 

RG1  Reungoat et al. (2010) 

RG2  Reungoat et al. (2012) 

RS  Rosal et al. (2010)  (while calculating percentage reduction, values < RL is replaced by half of RL values) 

SC  Schaar et al. (2010) 

SN  Snyder et al. (2006) 

TN  Ternes et al. (2003) 

WT  Wert et al. (2009a) 

YG  Yang et al. (2011) 

 

 



 

113 

2.4.7 Oxidation kinetics of CECs in MWWE with ozone 

On ozonation of MWWE, molecular ozone and hydroxyl radicals can oxidize the 

CECs. The oxidant that will dominate the oxidation process will depend on various 

factors as discussed in earlier sections. The oxidation rate equation as per von Gunten 

(2003b) is: 

     •OHCkOCk
dt

dC
OH3O3       (2.13) 

 

C  concentration of compound 

 3O    concentration of ozone 

 •OH   concentration of hydroxyl radicals 

O3k
  

second-order reaction rate constant  of compound with ozone 

OHk
  

second-order reaction rate constant of compound with OH radical 

t  time 

 

Integrating the Equation 2.13 and substituting the OH radical concentration with 

   3CT O/•OHR   i.e. ratio of hydroxyl and ozone exposure (details in Section 2.3.3), 

the following equation is obtained: 

 









dtO)Rk(k

C

C
ln 3CTOHO3

O

    (2.14) 

Co initial concentration of compound (at time t = 0) 

C concentration of compound at time t 

 



 

114 

This is analogous to the disinfection kinetics earlier (Equation 2.7 and 2.8). From 

the Equation 2.13 and 2.14, the fraction of a compound that reacts with hydroxyl radical 

 COH,f  and molecular ozone (fO3) is: 

)Rk(k

Rk
f

CTOHO3

CTOH
COH,


       (2.15) 

COH,O3 f  - 1    f         (2.16) 

 

In case of ozonation of low pH water or wastewater having high concentration of 

OH radical scavengers, the oxidation by OH radicals will be ineffective (Hoigné and 

Bader, 1983a). In this case, ignoring the terms related to OH radicals in Equation 2.14, it 

can be rewritten as: 

 









dtOk

C

C
ln 3O3

O

      (2.17) 

 

From this equation, the half-life of compound C, due to oxidation with ozone is: 

    O33O33

1/2
kxO

0.69

/ηkxO

0.69
t       (2.18) 

 

In the above equation, 
η   is the short-circuiting factor, and is considered as unity 

for a batch type reactor or a plug flow reactor. If the second-order reaction rate constant 

of the compound is known, equation 2.18 gives an indication if the compounds will 

oxidize by ozonation in typical water or wastewater treatment plant. Consider a typical 

wastewater ozonation unit having a dissolution chamber with 2 minutes of detention 



 

115 

time, typical transferred ozone dose of 4 mg/L and a residual ozone concentration at the 

outlet of this chamber of 2 mg/L (approximately 4 x 10
-5

 M). Assuming uniform 

concentration of the compound and ozone in the chamber, ozone concentration drops to 

below detection limit in the first contact column, and the detention time in dissolution 

chamber equal to the half-life of the compound, the reaction-rate constant ( O3k ) of 

140 M
-1

 s
-1

 is calculated. This indicates that only the compounds that have reaction-rate 

constants greater than 140 M
-1

 s
-1

 will oxidize by more than 50% if hydroxyl radicals do 

not contribute significantly in their oxidation. At typical ozone doses for disinfection of 

MWWE, since the exposure of oxidant decreases significantly in the chambers following 

the dissolution chamber, the majority of the oxidation of the compounds will occur in the 

dissolution chamber itself. 

 



 

116 

CHAPTER III 

DESIGN AND METHODOLOGY 

 

3.1  SOURCE AND QUALITY OF MWWE 

A pilot plant was set-up at the Little River Pollution Control Plant (LRPCP), 

Windsor, Ontario, Canada for ozone treatment of secondary treated MWWE. LRPCP has 

a treatment capacity of 73,000 m
3
/day. Figure 3.1 shows the treatment process of LRPCP. 

It consists of preliminary and primary treatment, followed by biological treatment 

(activated sludge process). The treatment process includes the addition of alum after grit 

removal to enhance coagulation and phosphorus removal. In general, the effluent BOD5 

and TSS values are less than 10 mg/L (personal communication with Chris Manzon, 

Plant Manager, LRPCP). The plant discharges the effluent with or without disinfection 

into Little River that leads into the Detroit River. The plant meets the specified 

disinfection requirement of < 200 MPN E. coli/100 mL during the months of April-

October with UV disinfection. In the current study, the municipal wastewater plant 

effluent (MWWE) before disinfection was the feed water (influent) to the pilot unit. 

 



 

117 

 

Figure 3.1 Treatment process of LRPCP 

 

3.2  PILOT UNIT 

Figure 3.2 shows the schematics while Figure 3.3 shows the picture of the pilot 

unit. Pilot unit consisted of an ozone contactor, ozone generator (Lab2B, Triogen, 

Glasgow, UK), and ozone monitor (Model 454, Teledyne, San Diego, USA). Air was the 

feed gas to generate ozone. The ozone contactor comprised of a dissolution chamber 

(DC) and four reaction chambers (RC#1 to RC#4). The material of the columns was clear 

PVC and that of fittings was ozone resistant stainless steel or Teflon. MWWE was 

collected in a 300 L feed tank, from where it was transferred to the top of the DC by a 

peristaltic pump. A coarse bubble glass diffuser dispersed the air enriched with ozone at 

the bottom of the dissolution chamber. The water flowed counter-current to the rising gas 

bubbles. Ozonated wastewater from the DC entered the first reaction chamber (RC#1) 

from the bottom and flowed upwards. Similarly, the flow entered the column RC#2 from 

the top and the columns RC#3 and RC#4 from the bottom. The column RC#4 provided 

additional contact time to ensure that effluent from the pilot unit did not contain any 

residual ozone. When operated in continuous flow mode at a flow rate of 4 L/min, the 



 

118 

hydraulic retention time (HRT) in the DC and in RC#1 to RC#3 was 1.7 minutes in each 

of them. The HRT in RC#4 was 10 minutes. Table 3.1 lists the design parameters of the 

ozone contactor. Sampling ports were provided at the inlet of the dissolution chamber, 

and at the outlet of all the five chambers. 

 

 

 

Figure 3.2 Schematic of the pilot unit 

 

 

  



 

119 

 

Figure 3.3 Picture of the pilot unit installed at LRPCP 

  (inset picture shows the ozone generator and monitor) 

 

Table 3.1 Design parameters of ozone contactor 

Parameter Value 

Column # DC, RC #1, #2, #3 RC#4 

Column internal diameter 88.9 mm (3.5”) 215.9 mm (8.5”) 

Column height (total) 1.8 m 1.8 m 

Water height (average) 1.1 m 1.1 m 

Volume 6.82 L 40.2 L 

Hydraulic retention time @ 

design flow of 4 L/min 

1.7 min 10.0 min 

 

3.3  GRANULAR ACTIVATED CARBON FILTER 

To investigate the mutagenicity of ozone treated MWWE filtered through 

granular activated carbon (GAC), a GAC filter was designed and operated as an 

adsorption column. The internal diameter of the filter was 89 mm (3.5 inch) and the 



 

120 

carbon bed depth was 490 mm. Calgon make Filtrasorb
®

 300 activated carbon having 

effective size of 0.8 to 1 mm was used. Ozone treated MWWE was pumped to the top of 

the GAC filter by a peristaltic pump at a flow rate of 200 mL/min. The empty bed contact 

time was around 15 minutes. The filtered MWWE was discharged from the bottom of the 

filter, and samples were collected for mutagenicity test after minimum 45 minutes of 

operation of the filter.  

 

3.4  SELECTION OF VARIABLES 

As discussed earlier, the disinfection efficiency and removal of CECs by 

ozonation is dependent on characteristics of MWWE such as temperature, pH, alkalinity, 

organic carbon content, etc. and transferred ozone dose. In this study conducted with 

actual MWWE, the only parameter controlled was TOD. The remaining parameters were 

monitored. The physicochemical characteristics of the sample that change after 

ozonation, such as turbidity and dissolved oxygen level, were also monitored. Ozonation 

transforms the characteristics of the CECs present in the MWWE and reduces the 

aromaticity. The aromaticity of the MWWE was monitored by measuring its UVA. The 

list of parameters monitored and analyzed in this study is as per Table 3.2. The 

physicochemical parameters were monitored and analyzed either at the site or in the 

Environmental Laboratory of University of Windsor. Ontario MOE laboratory carried out 

the analyses of the CECs. 

  



 

121 

Table 3.2 List of parameters monitored and analyzed 

Parameter Sampling Point Purpose 

Water flow rate Outlet of column RC#4 Check system performance 

   

pH Upstream of DC and 

downstream of RC#4 

- As above 

   

Temperature - As above - As above 

   

Dissolved oxygen (DO) - As above - As above 

   

Alkalinity - As above - As above 

   

Turbidity - As above To measure color 

   

UV absorption at 456 nm - As above To measure color 

   

Ozone dose Upstream of DC Calculate ozone exposure, 

ozone consumed Ozone residual Downstream of DC, RC#1, 

2, 3, 4 

   

Total organic carbon, 

Dissolved organic carbon 

Upstream of DC and 

downstream of RC#4 

Check system performance 

   

UV absorption at 254 nm  - As above To measure aromaticity 

   

E. coli and total coliform 

enumeration  

Upstream of DC and 

downstream of RC#2, 4 

To monitor disinfection 

   

CEC analysis Upstream of DC and 

downstream of RC#4 

To determine the 

transformation of CECs 

 



 

122 

3.5  SELECTION OF OZONE DOSE 

Two different ozone doses were selected based on the literature review and 

preliminary experiments. The criteria for selection were:  

(a)  Minimum ozone dose that meets Ontario MOE (2008) disinfection target 

of < 200 MPN E. coli /100 mL,  

(b)  Ozone dose that consistently meets the disinfection target as well as it 

produces residual ozone at the outlet of the first reaction chamber (RC#1). 

 

3.6  SAMPLING AND ANALYSIS PROCEDURE 

3.6.1 Ozone concentration in the feed gas and vent gas 

A microprocessor based ozone monitor (Teledyne, model: 454M) measured ozone 

concentration in the feed gas and the vent gas. This monitor quantifies the ozone in the 

air by measuring UV absorption at 254 nm.  

 

3.6.2 Ozone concentration in wastewater 

Reagent and material:  Commercial grade indigo trisulfonate reagent (Sigma-

Aldrich make) 

Instrument: Spectronic 20D+ spectrophotometer 

Procedure: Wastewater samples were collected from the sampling ports for residual 

ozone analysis. The sampling lines were flushed thoroughly by discarding the initial flow 

for a couple of seconds. In addition, while adding the wastewater samples to the flask 

containing reagent, care was taken to ensure that the samples do not run down the side of 

the flask as it could cause ozone off-gassing. The ozone residual in wastewater was 



 

123 

measured as per the Standard Methods: 4500-O3 B, indigo colorimetric method. When 

the applied ozone concentration was changed, samples for residual ozone analysis were 

collected only after minimum three hydraulic turnovers in the ozone contactor. 

 

3.6.3 Total organic carbon (TOC) 

Reagent & Material:  100-micron nylon mesh, phosphoric acid 

Instrument:  Shimadzu TOC-VCSH Total Organic Analyzer 

Procedure:  The TOC concentration in wastewater was measured as per the Standard 

Methods (5310-B, Combustion-Infrared Method) by APHA (1998), and Method 415.3 by  

USEPA (2009). The samples were collected in clean amber glass bottles, and 

immediately stored at 4 deg. C. They were processed and analyzed within 48 hours of 

collection. Just before analysis, the samples were filtered with 100-micron nylon mesh 

and acidified to pH ≤ 2 by adding concentrated phosphoric acid (H3PO4). As the 

concentration of organic carbon was low (< 10 mg C/L), the NPOC (non purgeable 